



TSE TURKISH STANDARDS INSTITUTION  
CERTIFICATION CENTER DEPARTMENT

Report Number	İST/2017-R01252-00	Report Date	20.06.2017
---------------	--------------------	-------------	------------

TSEK (ÜBM-00-BK-000 24.08.2010) PIPE CLAMPS – STEEL- SCREWED AND BRACED  
INSPECTION AND TEST REPORT

Certification Agency	İSTANBUL CERTIFICATION DIRECTORATE
----------------------	------------------------------------

Applicant/Name of the License Holder	NORM BAĞLANTI ve TESPİT ELEMANLARI SAN. TİC. LTD. ŞTİ.
Head Office	İST. ATATÜRK SAN. SİTESİ . GENERAL MUSTAFA ÖZYANAR CAD.
Name of the Manufacturing Place	SAME
Address of the Manufacturing Place	SAME
Standard/Criteria Number	TSEK (ÜBM-00-BK-000 24.08.2010) PIPE CLAMPS – STEEL- SCREWED AND BRACED
Type of the Inspection	1. OBSERVANCE/SCOPE CHANGE
Date of the Inspection	09.05.2017
Description of the Sample (Trade Mark, Model, Class, Type, Kind, etc.)	SAMPLES STATED IN THE SAMPLING DOCUMENTS FR006
The Place Sample Taken From	İST. ATATÜRK SAN. SİTESİ . GENERAL MUSTAFA ÖZYANAR CAD. - 09.05.2017
Evaluation of the Test Reports	NU: Cannot be applied to this sample U(Conformable): The result of the inspection/ test is positive. UD(Not Conformable): The result of the inspection/ test is negative.
The Result of the Report	POSITIVE <input checked="" type="checkbox"/> NEGATIVE <input type="checkbox"/>

THE REPORT HAS BEEN ORGANIZED BY

Name and Surname	Title	Signature
Ahmet BOZ	MECHANICAL ENGINEER	

NOTE 1: This report is only valid for the samples inspected/tested.

NOTE 2: This inspection and test report was issued in two copies and it cannot be partially/fully copied without TSE's permission. Reports without a signature are invalid.

